

REVIEW

Management of gout in the primary care setting

Qin Jian Low, Tzyy Huei Lim, Shu Ann Hon, Qin Jia Low, Mak Woh Wei, Seng Wee Cheo, Azwarina Hanim Ramlan

Low QJ, Lim TH, Hon SA, et al. Management of gout in the primary care setting. *Malays Fam Physician*. 2022;17(1);2–9. <https://doi.org/10.51866/rv1165>**Keywords:**

Colchicine, gout, hyperuricemia, urate lowering therapy, tophi

Authors:**Qin Jian Low**

(Corresponding author)

MD (UMS), MRCP (UK)

Department of Internal Medicine

Hospital Sultanah Nora Ismail

Batu Pahat, Johor, Malaysia

Email: lowqinjian@moh.gov.my

Tzyy Huei Lim

MD (FMSMU), MRCP (UK)

Department of Internal Medicine

Hospital Sultanah Nora Ismail

Batu Pahat, Johor, Malaysia

Shu Ann Hon

MD (UNIMAS)

Department of Internal Medicine

Hospital Sultanah Nora Ismail

Batu Pahat, Johor, Malaysia

Qin Jia Low

MBBS (Manipal)

Klinik Kesihatan Parit Jawa

Parit Jawa, Johor, Malaysia

Mak Woh Wei

MBBS (IMU), MRCP (UK)

Department of Internal Medicine

Hospital Bentong, Bentong, Pahang

Malaysia

Seng Wee Cheo

MD (UMS), MRCP (UK)

Department of Internal Medicine

Hospital Lahad Datu, Lahad Datu

Sabah, Malaysia

Abstract

Gout is a commonly treated inflammatory arthritis that is often managed in the primary care setting. This disease is prevalent among the multi-ethnic Malaysian population. Unfortunately, gout is still frequently managed sub-optimally, even in the hospital and primary care settings. Gout should be considered a major disease since it can potentially lead to multiple disabilities from joint destruction, nephropathy and increased cardiovascular morbidity and mortality. The objectives of this review are to summarise the latest updated information and management of gout in the primary care setting.

Introduction

Gout is an ancient disease first described by Hippocrates in fifth-century BC. Gout is also known as the “Disease of Kings”. It remains the commonest type of inflammatory arthritis and is an often disabling but treatable arthritis of adulthood.¹ The commonest cause of gout is a decrease in urate clearance (renal underexcretion), resulting in a raised serum uric acid level.² That said, hyperuricemia alone is not adequate for the development of urate crystal disease. Deposition of monosodium urate crystals in the joint interacts with macrophages and subsequently perpetuates the secretion of various cytokines. This cascade amplifies the inflammatory process, leading to a clinical manifestation of painful swollen joints.² The incidence of gout is on the rise due to the increasing prevalence of metabolic syndrome.³ Moreover, the progression from asymptomatic hyperuricemia to chronic tophaceous gout is escalating.^{3,4} Gout often occurs earlier in males than females. Women of child-bearing age rarely develop gout, as oestrogen has a uricosuric effect.¹ Notably, a variety of dietary and physical factors, comorbidities, medications, and other factors may predispose an individual to a gouty flare.

Internationally, the *British Journal of General Practice* published a guideline on improving gout management in primary care in 2017.⁵ In 2019, the *Australian Journal of General Practice* issued an article on the challenges of managing gout in primary care.⁶ In 2020, the American College of Rheumatology released its latest guideline on the management of gout.¹ Malaysia’s clinical practice guideline (CPG) on the management of gout was released in 2008,

and a newer CPG update is in the pipeline.⁷ The authors believed that an updated local gout management guideline for primary care doctors would be timely, considering the many newer drug options, additional data on safety and efficacy of available drugs and new practices to help primary care doctors provide the latest evidence-based medicine.

Disease Burden of Gout Internationally and in Malaysia

In the United States, the prevalence of gout ranges from less than 3 million to 8 million individuals; the latest estimate suggested a prevalence of gout to be around 3% of the adult American population.⁸ In general practice in the United Kingdom, the overall prevalence of gout increased from 1.4% in 1999 to 2.49% in 2012.⁹ To date, there is still a lack of national prevalence study of gout. In an article on epidemiology and the management of gout in a rheumatology tertiary centre in Perak, Malaysia, Wahinuddin Sulaiman et al. (2019) reported 54 cases of gout under their rheumatology clinic follow-up. The predominant ethnic group affected was Malay, followed by Chinese. The mean age of onset of gout in this study was 53.1 (Standard deviation 13.6) years, with a duration of 7 years.⁴

Teh et al. (2014) reported on a total of 126 patients with acute gout who were admitted from 1 July 2011 to 1 July 2012 at Sarawak General Hospital. Among those admitted, 112 (88.9%) were male.¹⁰ A majority of these patients were from the indigenous population of Sarawak. The mean age was 60 (SD 14.2) years. Most of the patients were overweight (68%), with comorbidities including

Azwarina Hanim Ramlan
MD (UKM), Doctor in Internal
Medicine (UKM)
Department of Rheumatology
Hospital Sultanah Bahiyah
Alor Setar, Kedah Darul Aman

hypertension (78.6%), chronic kidney disease or CKD (48.4%), type II diabetes mellitus (30.2%), dyslipidaemia (27.8%) and ischaemic heart disease (11.9%).¹⁰

Reasons for Poor Management of Gout^{1,9-11}

The management of gout is suboptimal, as:

- Primary care doctors are often unclear about the diagnosis.
- Some patients only present to a doctor when they have an acute gouty attack but do not return for follow-up to initiate urate-lowering therapy (ULT).
- Patients may not be compliant with therapy.
- More than 50% of patients do not reach the targeted serum uric acid.
- Guidelines for the management of gout are often not followed, and the availability of ULTs may be limited.
- There is a lack of alternative xanthine oxidase inhibitors or uricosuric agents.

Diagnosis of Gout

The diagnostic criteria for gout include 2 of the following:

- (a) A clear history of at least 2 attacks of painful joint swelling with complete resolution within 2 weeks;
- (b) A clear history or observation of podagra, presence of tophus;
- (c) A rapid response to colchicine within 48 hours of starting treatment.¹

Definitive diagnosis: Presence of monosodium urate crystals in the serum, joint fluid or in the tissues.

The diagnosis of gout concentrates on the fundamental pathophysiologic events defining the clinical state: tissue deposition of urate crystals and accompanying inflammatory and potentially destructive consequences. A gout flare involves the presence of monosodium urate (MSU) crystals in synovial fluid obtained from joints or bursas visualised under polarised light microscopy, a technique that is frequently used to identify these crystals. In contrast, plain radiography may not reveal the presence of early disease that may not demonstrate any abnormality, as the joint spaces are usually preserved, and periarticular osteopenia is absent, unlike in the radiographic changes' characteristic of rheumatoid arthritis. Advanced gout typically shows bone erosions characterised by an overhanging edge and sclerotic rim. Ultrasonography can be very

useful in early detection and in the case of a diagnostic dilemma. Critical diagnostic features include hyperechoic linear density (double contour sign) overlying the surface of the hyaline cartilage or tophaceous deposits in joints or tendons, described as hyperechoic, in homogenous material surrounded by a small anechoic rim.

The primary care setting employs a clinical diagnostic rule to estimate the likelihood of gout without joint fluid analysis. The model uses seven variables, including male gender (2 points), previous patient-reported arthritis (2 points), onset within one day (0.5 points), joint redness (1 point), first metatarsal phalangeal joint involvement (2.5 points), hypertension or at least one cardiovascular disease (1.5 points), serum urate level >5.88 mg/dL or 350 micromol/L (3.5 points).¹² Based on the total score, patients can be identified as having low (≤ 4 points), intermediate (>4 or <8 points), or higher (≥ 8 points) probability of gout. Patients in the intermediate category benefit most from a further evaluation via synovial fluid analysis.¹² This clinical diagnostic rule was validated in a group of 390 Dutch primary care patients with acute monoarthritis, where this diagnostic rule outperformed a physician diagnosis and offered a good outcome in the derivation study.¹³

Primary care doctors should beware that gout flares can occasionally coexist with another type of joint disease, such as septic arthritis or acute calcium pyrophosphate crystal arthritis (pseudogout). A referral to an orthopaedic surgeon or rheumatologist for joint aspiration will help with the analysis of the synovial fluid and subsequently establish the diagnosis.

Three classical stages of gout are currently seen in our daily clinical practice:

- (a) Acute gout flare
- (b) Inter-critical gout
- (c) Chronic gouty arthritis and tophaceous gout

Management of Acute Gout

A gout flare, which frequently occurs in the lower extremities, is commonly monoarticular and intensely inflammatory. Patients often report severe pain, redness, warmth, swelling and disability, with the maximum severity within 12 to 24 hours from onset. Twenty per cent of patients experience a polyarticular gouty flare.¹⁴

The principles of managing an acute gouty flare include the following:^{1,16-17}

- (a) In an acute flare, oral colchicine, non-steroidal anti-inflammatory agents (NSAIDs), or glucocorticoids (oral, intra-articular or intramuscular) are appropriate first-line therapy. There is no superiority between NSAIDs versus colchicine in an acute attack, and the decision should be based on the suitability of the patient's profile. For example, in patients with CKD or ischaemic heart disease, NSAIDs should be avoided.¹³ The use of NSAIDs should also be avoided in patients with poorly controlled hypertension or known peptic ulcer disease. In patients exhibiting inadequate response to monotherapy, a combination therapy (colchicine plus NSAIDs or glucocorticoids) can be used.^{1,15}
- (b) **Pill in the pocket:** Treat as early as possible. Oral colchicine 1 mg stat and 0.5 mg 1 hour later during an acute attack, followed with colchicine 0.5 mg bd to tds subsequently. Patients should be taught how to self-monitor and watch for warning signs of an impending gouty attack.^{1,16-17}
- (c) Adjunctive (s)¹⁶⁻¹⁹:
 Adequate fluid intake of 2-3 L per day.
 Ural sachets, 1 sachet 3 times a day.
 Oral vitamin C 500 mg daily.
 Elevate leg, ice and rest.
- (d) ULT^{1,18}
 During an acute attack, do not stop allopurinol. Conventionally, ULT is not started during an acute gouty flare based on observations that it may worsen or prolong an existing flare.¹⁸ However, two small, randomised control trials and one observatory study on initiating ULT during a flare showed no differences between the 2 arms in mean pain scores, the frequency of additional gout flares, or in levels of acute phase reactants.²¹ Hence, some experts have suggested that ULT can be initiated for a selected group of patients with very difficult to manage or continuous flares, along with anti-inflammatory therapy. In 2020, the American Society of Rheumatology conditionally recommended this new approach of initiating ULT during a flare based on patient factors or preferences using a case-by-case technique^{1,20}

Colchicine

Table 1: Colchicine dose in acute gout management.²¹⁻²³

| Colchicine dose | |
|------------------------------------|-----------------------|
| eGFR (ml/min/1.73 m ²) | Dosage |
| >50 | 0.5 mg tds |
| 10-50 | 0.5mg od to 0.5 mg bd |
| <10 | Contraindicated |

Colchicine can be given both during an acute gout flare or as prophylaxis. The prophylactic dose of colchicine is 0.5 mg once to twice daily for up to 6 months.²² The potential side effects of colchicine include diarrhoea, nausea and vomiting, bone marrow suppression, myopathy and rhabdomyolysis. Colchicine should not be given to patients who are receiving CYP 3A4 inhibitors such as clarithromycin.²³ The dose adjustment for colchicine should be in accordance with the creatinine clearance (**Table 1**).

Steroid

Table 2: Steroid dose in acute gout management.²⁴⁻²⁵

| | Steroid dosages |
|---|--|
| Polyarticular gout | Oral prednisolone 30-35 mg daily for 5 days. Intra-muscular triamcinolone acetate up to 1 mg/kg. |
| Monoarticular gout or polyarticular involvement with effusion | Ultrasound-guided intra-articular steroid injection. 40 mg into large joints or 10-20 mg into small- to medium-sized joints. In monoarticular joint involvement, intra-articular steroid injection is an option. |

Steroids are highly effective as rapid-acting anti-inflammatory agents in an acute flare. The route of administration of steroids will depend on several factors, including the number of affected joints, patient preference, availability of joint injection services, clinician experience and patient preferences.²⁴ Clinicians should exercise caution when using steroids in patients with heart failure, poorly controlled hypertension, uncontrolled diabetes or moderate to severe renal insufficiency. A rebound flare is common when steroids are withdrawn, especially in patients not on anti-inflammatory flare prophylaxis. Thus, clinical follow-up is required to ensure an adequate treatment response is achieved.^{25,26}

NSAIDs

Table 3: Choice of NSAIDs in acute gout management.²⁷⁻²⁸

| Choice of NSAIDs | | | |
|----------------------|-----------------|----------------------------|-----------------------|
| Non-selective NSAIDs | | Selective COX-2 inhibitors | |
| Indomethacin | 25-50 mg tds | Etoricoxib | 90 mg od 120 mg od |
| Meloxicam | 15 mg od | Celecoxib | 200 mg bd |
| Naproxen | 500 mg bd | | |
| Mefenamic acid | 500 mg tds | | |
| Diclofenac sodium | 50 mg bd to tds | | |

NSAIDs are most effective when initiated within 48 hours of symptom onset. NSAIDs can be discontinued 2 to 3 days after clinical signs have completely resolved.²⁹ A typical duration of NSAIDs in gout flare is 5 to 7 days (Table 3). Patients should not be treated concurrently with more than one NSAID, and a detailed review of medication history should be conducted to avoid any potential over-the-counter therapies that may include NSAIDs.³⁰ Caution should be taken in the use of NSAIDs in patients with known cardiovascular disease. Aspirin should not be used to treat gout flare, as it has a paradoxical effect on serum uric acid.²⁸ However, low-dose aspirin, such as the doses taken by many patients as cardiovascular prophylaxis, does not need to be discontinued during a gout flare.^{18,28}

ULT

During the initial initiation phase of ULT, concomitant anti-inflammatory prophylaxis with colchicine for 3-6 months should be given to reduce the risk of a flare.^{20,31} Before initiation of ULT, patients should be educated on the indications of ULT, modes of action, dosing regime, monitoring and uric acid targets, compliance, possible side effects, gout flares and risk hypersensitivity reaction, especially to allopurinol.^{1,20} Shared decision-making with the patient is essential for the best outcome.

Allopurinol

Allopurinol remains the first line ULT for all patients, including those with stage 3 and above CKD. This substance is a purine analogue xanthine oxidase inhibitor (XOI). Often there is an underdosing issue among gout patients, as most of them receive a dose of 300 mg daily instead of the maximum 900 mg daily dose.¹ The serum urate levels are not commonly measured after initiation of allopurinol; consequently, serum urate targets are not achieved. The authors recommend an initial dose of 50 mg daily for allopurinol and subsequent up-titration every 4 weeks until the

target uric acid level is achieved. That said, a lower starting dose of allopurinol could reduce the risk of allopurinol acute hypersensitivity syndrome.^{28,32}

The starting dose of allopurinol should be adjusted according to the eGFR (Table 4). In addition, primary care providers should aim for dose reduction of allopurinol in CKD patients and monitor their serum creatinine trend. It is well known that allopurinol is associated with severe cutaneous adverse drug reactions in patients who carry the genotype HLA-B*58:01 or 73, which is common among African Americans, Koreans, and Han-Chinese.^{28,33} Patients should be counselled to stop allopurinol immediately and seek medical attention if they experience any coryzal symptoms, fever, mucosal ulcers, or rashes.²⁰

Table 4: Allopurinol initiation dose according to eGFR level.^{1,20}

| eGFR (ml/min/1.73m ²) | Allopurinol initiation dose |
|-----------------------------------|-----------------------------|
| Less than 5 | 50 mg per week |
| 5-15 | 50 mg twice a week |
| 16-30 | 50 mg every 2 days |
| 31-45 | 50 mg/day |
| 46-60 | 50 mg alternate 100 mg od |
| 61-90 | 100 mg per day |
| 91-130 | 150 mg per day |
| More than 130 | 200 mg per day |

Historically, allopurinol is commenced 2 weeks after the complete resolution of an acute gout attack.³⁴ However, some studies have shown that starting allopurinol during an acute gout flare does not prolong the flare, provided the acute episode is being treated adequately.^{1,21} Whenever allopurinol regimen is newly initiated, regular oral colchicine prophylaxis should be prescribed to be taken along with allopurinol for at least 2 weeks and can be continued up to 6 months to avoid an acute gout flare.^{1,20-21}

Febuxostat

Another ULT is febuxostat, a non-purine analogue XO1. Febuxostat is a second line ULT when allopurinol is not tolerated or contraindicated and should be used in patients with a history of hypersensitivity reactions to allopurinol. Note that the manufacturer recommends periodic liver function test monitoring.³² The doses of febuxostat are 40, 80 and up to 120 mg daily. There is no dose adjustment required if eGFR is above 30 ml/min/1.73m² (Table 5).³⁵ There is strong evidence in favour of febuxostat in flare reduction, tophi resolution, and safety, especially in the mild to moderate renal impairment group (more than 30 ml/min/1.73m²).^{20,32} Unlike allopurinol, febuxostat is rarely associated with hypersensitivity reactions. However, there is a

cardiovascular safety concern with febuxostat in patients with an increased cardiovascular risk, as seen in a previous trial of around 6200 patients with gout and coexisting cardiovascular conditions.²⁸ The Febuxostat versus Allopurinol Streamlined Trial (FAST) results released in November 2020 showed that among 6100 patients enrolled, there was a non-significantly lower risk of composite cardiovascular safety outcome among the febuxostat group with a median follow-up of 4 years.³³ The European Medicines Agency, which recommended the FAST study, has not yet released a new position regarding its warnings. Until more cardiovascular safety data are available, we continue to prefer allopurinol over febuxostat, particularly in patients at higher cardiovascular risk.²⁰

Table 5: Initiation dose of febuxostat in renal impairment patients.³²⁻³³

| Creatinine clearance (CrCl) (ml/min/1.73m ²) | Febuxostat dose |
|--|---|
| 30-89 | No dosage adjustment. Initiation dose is 40 mg daily; may increase up to 80 mg, then 120 mg daily if target serum uric acid is not achieved. |
| <30 | Maximum 40 mg daily. |
| Dialysis | No data. |

Uricosurics

Uricosurics, another group of drugs used in urate lowering, work by enhancing uric acid renal excretions.³⁴ These drugs can be used in patients who are resistant or intolerant to xanthine oxidase inhibitors. Uricosurics can also be used in combination with xanthine oxidase inhibitors. Examples of uricosurics are probenecid 500-2000 mg daily, benzbromarone 50-200 mg daily or sulfinpyrazone 200-800 mg daily.^{20,34} Uricosurics are contraindicated in patients with renal impairment with creatinine clearance of less than 30 ml/min, patients with high urine uric acid excretions, urolithiasis or nephrocalcinosis.^{20,36} Benzbromarone can be used in patients with moderate renal impairment, but there is a risk of liver toxicity.³⁴⁻³⁵

(a) Probenecid

Probenecid is a potent uricosuric agent with a starting dose of 500 mg once or twice daily, with dose titration up to 2000 mg daily.³⁴ Allopurinol in combination with probenecid is an option for patients who have failed to achieve their target serum uric acid level and have a high cardiovascular disease risk. Probenecid has a diminished urate-lowering efficacy in patients with

moderate to severe CKD (creatinine clearance less than 45 mL/minute).^{35, 37}

Treat to target

Primary care providers should educate gout patients who have been started on ULT and should provide an individual uric acid target. All gout patients on ULT should aim to achieve a serum uric acid of less than 360 µmol/L (6 mg/dL) for flare prevention, as well as reduction of gout attack and tophi formation. In contrast, in patients who have tophaceous gout, the target for serum uric acid should be below 300 µmol/L or 5 mg/dL. Gout flares have almost been eliminated after one year of treatment by targeting a serum uric acid level below 6 mg/dL. A lower serum uric acid can decrease tophus size faster. However, a serum uric acid level below 180 µmol/L is not recommended, as some studies have suggested that uric acid may be protective against neurodegenerative diseases such as Alzheimer's, Parkinson's, or amyotrophic lateral sclerosis.

Lifestyle modification

Regular exercise, weight loss and a low-purine diet should be advised to all patients with gout. Such a diet includes avoiding organ meat with

a high purine content, such as kidney, liver, or brain. Patients should also abstain from food or drinks containing high-fructose corn syrup and avoid alcohol overuse.³⁶ Additionally, medical professionals should encourage patients with gout to limit their seafood intake, such as sardine and shellfish, which are high in purine. Instead, a balanced diet consisting of high-fibre fruits and vegetables, along with low-fat or non-dairy products, should be encouraged. Avoidance of alcohol, especially beer products, should be emphasised.³⁷

Management of gout in CKD and end-stage kidney failure patients

Gout has been closely associated with kidney disease and is a risk factor for the development of CKD. Uric acid is the final product of xanthine/hypoxanthine, which is catalysed by xanthine oxidase in endogenous urate biosynthesis. Renal excretion of uric acid

follows 4 pathways: filtration, reabsorption, secretion, and post-secretory reabsorption.^{28,37} Acute uric acid nephropathy develops due to oligo-anuric renal failure caused by renal tubular obstruction by urate and uric acid crystals. This is commonly observed in the setting of malignancy such as leukaemia, lymphoma, small cell lung cancer and germ cell tumour, in which a rapid cell turnover or cell lysis occur, especially post chemotherapy. Chronic urate nephropathy features long-standing micro-tophi formation in the renal medullary interstitium. Uric acid nephrolithiasis due to uric acid precipitation in the collecting system represents 5 to 10% of all renal calculi in the United States population.³⁹ Gout is a risk factor for incident CKD stage ≥ 3 CKD, which can then progress to end-stage kidney failure. The associations between hyperuricemia, gout and CKD are bidirectional.^{1,36}

Table 6: Management of gout in renal impairment patients.³⁶⁻³⁷

| | CKD | End-stage kidney failure |
|---------------------|---|---|
| Acute gout | Colchicine is contraindicated if eGFR <10 ml/min/1.73 m ² (Table 1). Oral or intravenous steroids (Table 2). Monoarticular involvement: Intraarticular steroids. NSAIDs are contraindicated if creatinine clearance is less than 60 mL/minute per 1.73 m ² . | Oral or intravenous steroids (Table 2). Monoarticular involvement: Intraarticular steroids. In patients with no residual kidney function, NSAIDs should be avoided. Avoid colchicine in haemodialysis patients, as it is not removed by dialysis and there is a risk of colchicine toxicity. |
| Chronic gout | Allopurinol is recommended, with a lower allopurinol starting dose (Table 4). In mild to moderate renal impairment, febuxostat is an option (Table 5). | Allopurinol is recommended with a lower allopurinol starting dose (Table 4). No data are available on febuxostat use in end-stage kidney failure patients. |

Referral to a rheumatologist

The following are indications for referral of gout patients to rheumatologists:³⁸⁻³⁹

- Unclear aetiology
- Refractory disease
- Recurrent gouty attacks
- Difficulty in achieving target serum urate level
- Renal impairment
- Adverse effects of ULT or intolerance
- Chronic tophaceous or/and erosive gouty arthritis

Conclusion

Gout is an easily treatable disease and may be curable. The aim of management in an acute flare is the rapid resolution of pain with early introduction of treatment and disability prevention. ULTs are readily available and effective, and allopurinol remains the first-line treatment.³⁹ Primary care providers should be familiar with

the indications for initiating ULT and setting serum uric acid targets with patients, as well as being competent in handling possible side effects of ULTs and educate patients about lifestyle and dietary modifications.³⁸ Because gout is frequently part of the metabolic phenomenon, testing for hypertension, diabetes, and hypercholesterolemia and monitoring weight is pivotal, not only through diet and lifestyle modification but also treatment when necessary.³⁹

Acknowledgements

The authors would like to thank the Director of Health Malaysia for his permission to publish this article.

Conflicts of interest

The authors declare that they have no competing interests in the publication of this article.

How does this paper make a difference to general practice?

- The increasing prevalence and consequences of poorly treated gout mandate a greater focus for practitioners to improve and ensure a better outcome for patients.
- As gout is the most prevalent type of inflammatory arthritis, this is the first local paper written that summarises a wide range of aspects related to better gout management.

References

1. Fitzgerald JD, Dalbeth N, Mikuls T, et al. 2020 American College of Rheumatology Guideline for the Management of Gout [published correction appears in *Arthritis Rheumatol*. 2021 Mar;73(3):413]. *Arthritis Rheumatol*. 2020;72(6):879-895. doi:10.1002/art.41247
2. Janssens HJ, Fransen J, van de Lisdonk EH, van Riel PL, van Weel C, Janssen M. A diagnostic rule for acute gouty arthritis in primary care without joint fluid analysis. *Arch Intern Med*. 2010;170(13):1120-1126. doi:10.1001/archinternmed.2010.196
3. Thottam GE, Krasnokutsky S, Pillinger MH. Gout and metabolic syndrome: a tangled web. *Curr Rheumatol Rep*. 2017 Aug 26;19(10):60. doi:10.1007/s11926-017-0688-y
4. Wahinuddin S., Wahida M.Z, Zamri N., et al. Epidemiology and management of gout patients attending rheumatology tertiary centre in Perak, Malaysia. *AJMHS*. 2019;2(1):20-27.
5. Mallen CD, Davenport G, Hui M, et al. Improving management of gout in primary care: a new UK management guideline. *Br J Gen Pract*. 2017;67(659):284-285. doi:10.3399/bjgp17X691313
6. Stamp LK, Chapman P, Hudson B, et al. The challenges of managing gout in primary care: results of a best-practice audit. *Aust J Gen Pract*. 2019;48(9):631-637. doi:10.31128/AJGP-04-19-4909
7. Malaysia clinical practice guidelines on the management of gout. 2008 Oct. Ministry of Health, Malaysia.
8. Lawrence RC, Felson DT, Helmick CG, et al. Estimates of the prevalence of arthritis and other rheumatic conditions in the United States. Part II. *Arthritis Rheum*. 2008;58(1):26-35. doi:10.1002/art.23176
9. Kuo CF, Grainge MJ, Mallen C, et al. Rising burden of gout in the UK but continuing suboptimal management: a nationwide population study. *Ann Rheum Dis*. 2015;74(4):661-667. doi:10.1136/annrheumdis-2013-204463
10. Teh CL, Chew KF, Ling GR. Acute gout in hospitalized patients in Sarawak General Hospital. *Med J Malaysia*. 2014;69(3):126-128.
11. Chen-Xu M, Yokose C, Rai SK, et al. Contemporary prevalence of gout and hyperuricemia in the United States and decadal trends: the National Health and Nutrition Examination Survey, 2007-2016. *Arthritis Rheumatol*. 2019;71(6):991-999. doi:10.1002/art.40807.
12. Steinberg J. Clinical diagnosis of gout without joint aspirate. *Am Fam Physician*. 2016;94(6):505-506.
13. Kienhorst LB, Janssens HJ, Fransen J, et al. The validation of a diagnostic rule for gout without joint fluid analysis: a prospective study. *Rheumatology (Oxford)*. 2015;54(4):609-614. doi:10.1093/rheumatology/keu378
14. Rashid N, Coburn BW, Wu YL, et al. Modifiable factors associated with allopurinol adherence and outcomes among patients with gout in an integrated healthcare system. *J Rheumatol*. 2015;42(3):504-512. doi:10.3899/jrheum.140588
15. Gaffo AL. Treatment of acute gout [Internet]. Dalbeth N, Romain PL, editors. Alphen aan den Rijn (NL): Wolters Kluwer; updated 2021 Jul 21 [cited June 2020]. Available from: <https://www.uptodate.com/contents/treatment-of-gout-flares>
16. Khanna D, Fitzgerald JD, Khanna PP, et al. 2012 American College of Rheumatology guidelines for management of gout. Part 1: systematic nonpharmacologic and pharmacologic therapeutic approaches to hyperuricemia. *Arthritis Care Res (Hoboken)*. 2012;64(10):1431-1446. doi:10.1002/acr.21772
17. Khanna D, Khanna PP, Fitzgerald JD, et al. 2012 American College of Rheumatology guidelines for management of gout. Part 2: therapy and antiinflammatory prophylaxis of acute gouty arthritis. *Arthritis Care Res (Hoboken)*. 2012;64(10):1447-1461. doi:10.1002/acr.21773
18. Zhang Y, Neogi T, Chen C, Chaisson C, Hunter DJ, Choi H. Low-dose aspirin use and recurrent gout attacks. *Ann Rheum Dis*. 2014;73(2):385-390. doi:10.1136/annrheumdis-2012-202589
19. Romeijnders AC, Gorter KJ. Samenvatting van de standaard 'Jicht' van het Nederlands Huisartsen Genootschap [Summary of the Dutch College of General Practitioners' "Gout" Standard]. *Ned Tijdschr Geneesk*. 2002;146(7):309-313. Dutch.
20. Perez-Ruiz F. Pharmacologic urate-lowering therapy and treatment of tophi in patients with gout [Internet]. Dalbeth N, Romain PL, editors. Alphen aan den Rijn (NL): Wolters Kluwer; updated 2020 Dec 16 [cited June 2020]. Available from: <https://www.uptodate.com/contents/pharmacologic-urate-lowering-therapy-and-treatment-of-tophi-in-patients-with-gout>
21. Feng X, Li Y, Gao W. Significance of the initiation time of urate-lowering therapy in gout patients: A retrospective research. *Joint Bone Spine*. 2015;82(6):428-431. doi:10.1016/j.jbspin.2015.02.021

22. Terkeltaub RA, Furst DE, Bennett K, Kook KA, Crockett RS, Davis MW. High versus low dosing of oral colchicine for early acute gout flare: Twenty-four-hour outcome of the first multicenter, randomized, double-blind, placebo-controlled, parallel-group, dose-comparison colchicine study. *Arthritis Rheum.* 2010;62(4):1060-1068. doi:10.1002/art.27327
23. Colchicine and other drugs for gout. *Med Lett Drugs Ther.* 2009;51(1326):93-94.
24. Janssens HJ, Janssen M, van de Lisdonk EH, van Riel PL, van Weel C. Use of oral prednisolone or naproxen for the treatment of gout arthritis: a double-blind, randomised equivalence trial. *Lancet.* 2008;371(9627):1854-1860. doi:10.1016/S0140-6736(08)60799-0
25. Man CY, Cheung IT, Cameron PA, Rainer TH. Comparison of oral prednisolone/paracetamol and oral indomethacin/paracetamol combination therapy in the treatment of acute goutlike arthritis: a double-blind, randomized, controlled trial. *Ann Emerg Med.* 2007;49(5):670-677. doi:10.1016/j.annemergmed.2006.11.014
26. Sutaria S, Katbamna R, Underwood M. Effectiveness of interventions for the treatment of acute and prevention of recurrent gout—a systematic review. *Rheumatology (Oxford).* 2006;45(11):1422-1431. doi:10.1093/rheumatology/kei071
27. Schumacher HR Jr, Boice JA, Daikh DI, et al. Randomised double blind trial of etoricoxib and indometacin in treatment of acute gouty arthritis. *BMJ.* 2002;324(7352):1488-1492. doi:10.1136/bmj.324.7352.1488
28. Rubin BR, Burton R, Navarra S, et al. Efficacy and safety profile of treatment with etoricoxib 120 mg once daily compared with indomethacin 50 mg three times daily in acute gout: a randomized controlled trial. *Arthritis Rheum.* 2004;50(2):598-606. doi:10.1002/art.20007
29. Seth R, Kydd AS, Buchbinder R, Bombardier C, Edwards CJ. Allopurinol for chronic gout. *Cochrane Database Syst Rev.* 2014;(10):CD006077. Published 2014 Oct 14. doi:10.1002/14651858.CD006077.pub3
30. Hung SI, Chung WH, Liou LB, et al. HLA-B*5801 allele as a genetic marker for severe cutaneous adverse reactions caused by allopurinol [published correction appears in *Proc Natl Acad Sci U S A.* 2005 Apr 26;102(17):6237]. *Proc Natl Acad Sci U S A.* 2005;102(11):4134-4139. doi:10.1073/pnas.0409500102
31. Mackenzie IS, Ford I, Nuki G, et al. Long-term cardiovascular safety of febuxostat compared with allopurinol in patients with gout (FAST): a multicentre, prospective, randomised, open-label, non-inferiority trial. *Lancet.* 2020;396(10264):1745-1757. doi:10.1016/S0140-6736(20)32234-0
32. Paulus HE, Schlosstein LH, Godfrey RG, Klinenberg JR, Bluestone R. Prophylactic colchicine therapy of intercritical gout. A placebo-controlled study of probenecid-treated patients. *Arthritis Rheum.* 1974;17(5):609-614. doi:10.1002/art.1780170517
33. Jordan KM, Cameron JS, Snaith M, et al. British Society for Rheumatology and British Health Professionals in Rheumatology guideline for the management of gout. *Rheumatology (Oxford).* 2007;46(8):1372-1374. doi:10.1093/rheumatology/kem056a
34. Weinberger A, Schindel B, Liberman UA, Pinkhas J, Sperling O. Calciuric effect of probenecid in gouty patients. *Isr J Med Sci.* 1983;19(4):377-379.
35. Whelton A, Macdonald PA, Zhao L, Hunt B, Gunawardhana L. Renal function in gout: long-term treatment effects of febuxostat. *J Clin Rheumatol.* 2011;17(1):7-13. doi:10.1097/RHU.0b013e318204aab4
36. Zhang W, Doherty M, Bardin T, et al. EULAR evidence based recommendations for gout. Part II: Management. Report of a task force of the EULAR Standing Committee for International Clinical Studies Including Therapeutics (ESCSIT). *Ann Rheum Dis.* 2006;65(10):1312-1324. doi:10.1136/ard.2006.055269
37. Jordan KM, Cameron JS, Snaith M, et al. British Society for Rheumatology and British Health Professionals in Rheumatology guideline for the management of gout. *Rheumatology (Oxford).* 2007;46(8):1372-1374. doi:10.1093/rheumatology/kem056a
38. Khanna D, Fitzgerald JD, Khanna PP, et al. 2012 American College of Rheumatology guidelines for management of gout. Part 1: systematic nonpharmacologic and pharmacologic therapeutic approaches to hyperuricemia. *Arthritis Care Res (Hoboken).* 2012;64(10):1431-1446. doi:10.1002/acr.21772
39. Richette P, Doherty M, Pascual E, et al. 2016 updated EULAR evidence-based recommendations for the management of gout. *Ann Rheum Dis.* 2017;76(1):29-42. doi:10.1136/annrheumdis-2016-209707